

TÜV Rheinland Product Safety GmbH

Product Safety Testing Body Halle

TÜV Rheinland Product Safety GmbH
Köthener Straße 33• D-06118 Halle

Weldas Europa b.v.
De Poort 1

**NL - 4411 PB Rilland
Holland**

Ihre Nachricht vom

Bearbeiter

Unsere Zeichen

Telefon

Halle,

0345/5215-296

99-05-06

Test report

Our-Ref.-No : 744-900315/27

Test item / Product description : Protective garment for welders
Part-No. 44-3006 Heat reflective Aluminized hand shield

Applicant : WELDAS Company
128 Seabord Lane
Franklin TN 37067
USA

Date of Delivery : 13 August 1998

Test Order : Testing of
- flame spread
- colour fastness to perspiration of pad

Sampling Procedure : by applicant



Röske
Head of Test Laboratory



p.p. Langrock
Test engineer

The test report contains 2 pages.

The test results exclusively refer to the samples examined.

This test document cannot be reproduced in any way, except in full context, without the prior approval in writing of the laboratory.

Test Results

1 Flame spread tested according to EN 532

44-3006 Heat reflective Aluminized hand shield

- no flaming to the top or either side edge
- no hole formation
- no flaming or molten debris
- no afterflame time
- no afterglow time

Note: aluminized surface broken